Niagara Falls Wastewater
Treatment Plant
Annual Performance Summary Report

Treatment and Collection
Reporting Year: 2023

Niagara® >»‘H?€/ Region




Niagara Region Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

Table of Contents

Niagara Falls Wastewater Treatment Plant Annual Performance Report (NF-T)

] A0 1= o =TSR 3
LIST OF FIQUIES: ..ttt snnnes 3
LISt Of FIQUIES ...ttt et e e e e e e e e et e e e e e e e e e e eeeasnsa e e eeaeaeeenees 4
NF-T-1 Wastewater Treatment Process DesCription ............coooivviiiiiiiiiiieeeeieeeeeeeeee e 5
NF-T-2 Review of Plant Flows, Influent and Imported Sewage Sampling and Monitoring......... 7
Review Of 2023 Plant FIOWS.........u i seesssaessssesssssnnsnnnnnees 7
Review of Influent Sampling and Monitoring ActiVitieS .............cooiriiiiiiiii e, 9
Review of Imported Sewage Sampling and MonitOriNg............uuuuueuiuiiiiiiiiiiiiiiiiiiiieeieeeeeees 10
Review of Final Effluent Sampling and Monitoring ActiVities. ... 12
Effluent Quality Assurance Measurements and Control Measures................c.cccuvveeviiiinnnnnnes 18
Deviations from Scheduled Sampling Days .............uuuuiuiiiiiiiiiiiiiiiiiieeeeeeeeees 19
NF-T-3 Description of Operating Problems Encountered and Corrective Actions Taken ........ 19
CBOD and TSS Monthly Compliance Limit Exceedances — 2023 ............ccccceeeeeeeeeeeeeennnnnn. 19
NF-T-4 Summary of Major Maintenance Activities and Capital WOrks .............cccoevvvvviinieeeenn. 21
Summary of Maintenance Carried out on Major Equipment...............coooviiiiiiiieiiieeeeceee, 21
Planned Capital UpGrades ...........eeeiioiiieeeeeeeeee e e e e e e e e e e e eeennn e e e e eas 22
Summary and Update of Notice of Modifications Completed.............coooviiiiiiiiiiiiiiiiiien. 22
Proposed Works — Status Update.........coooooiiiie e 22
NF-T-5 Summary Calibration ACHVItIES...........cooviiiiiiiiiiiiiiieee 23
Flow Meter Calibration — Influent, Effluent and Imported Sewage ..........ccccoeeeieieiiiiiienenn. 23
Effluent Monitoring Equipment Calibration/Verification ..., 23
N e I IS Yo o LS =T o |1 T OO 24
Process Organics RECEIVEA............uiiiiiieieeeee et 24
Volumes Sludge Generated and Removed From Site ...............eeuuiiiiiiiiiiiiiiiiiiiiiiiiiiiieiiienes 24
Sludge Quality MONItOrING .......coooiiiiii e 25
N I A 7 oo ] ] =1 | €S 27
NF-T-8 Bypasses, Overflows, other situations outside Normal Operating, Spills and Abnormal
DIiSCharge EVENLS ......oooiiiiiiiiiiiiiieieee et 27
Bypasses and OVEIIOWS...........oouiuiiiiie e e e e e e 27
Situations Outside of Normal Operating Conditions.............coouvuiiiiiiiiiiiiiceee e, 32
T 01RO 32
ADBNOIMAl DISCRAIGES ... ..o e e e e e eaa s 32
NF-T-9 Summary of Efforts to Achieve Conformance with F-5-1 and/or F-5-5........................ 33
Summary of Efforts — Procedure F-5-1 — Secondary Treatment Equivalent ........................ 33
Summary of Efforts — Procedure F-5-1 and F-5-5 — Bypassing from Combined Sewer
SYSIEMIS L. 33
Excess Primary Treatment Capacity..........ooovvuiiiiiii e 34
INAUSEIIAl WASTE ... 34

Section: Niagara Falls WWTP — Table of Contents Page 2 of 47



Niagara Region Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

List of Tables:

Table NF-T-1: Table of Niagara Falls WWTP 2023 Treated and Imported Sewage Flows ....... 7
Table NF-T-2: Table of Imported Sewage monthly average analysis results..............cc........... 11
Table NF-T-3: Evaluation of Final Effluent sample results to ECA objectives and compliance
LIS ettt e et e e e e e e e e eeaa e e e eeeeeeeeenan e e e eeeeeeennnnnnaaaeeaeaaenees 14
Table NF-T-4: Annual Summary of Niagara Falls Plant and Imported Sewage Flows, Influent
and Effluent Sampling and Monitoring RESUILS ..o, 15

Table NF-T-5: Summary of Daphnia Magna and Rainbow Trout Acute Lethality Results ....... 17
Table NF-T-6: Summary of landfill leachate testing required by Niagara Falls WWTP ECA .. 18

Table NF-T-7: Table of 2023 sampling schedule deviations...............ccoooviiiiiiiiiie e, 19
Table NF-T-8: Average Number of RBCs In Service for reporting period 2023....................... 20
Table NF-T-9: Summary of Flow Meter Calibration ..., 23
Table NF-T-10: Summary of Calibration/Verification of Effluent Monitoring Equipment .......... 23
Table NF-T-11: Summary of Niagara Falls 2023 Sludge Production and Handling................ 25
Table NF-T-12: Summary of Monthly Average Sludge Results ..., 26
Table NF-T-13: Summary of Secondary and Plant Overflow Events by Month ....................... 27
Table NF-T-14: Niagara Falls WWTP Secondary Overflow Sampling Results....................... 29
Table NF-T-15: 2023 Niagara Falls WWTP Plant Overflow Sampling Results........................ 31
Table NF-T-16: Summary of spills occurring at the Niagara Falls WWTP during the reporting

Y22 | PP 32

List of Figures:

Figure NF-T-1: Graph displaying the Monthly Average Daily Flow Rate in MLD ....................... 8
Figure NF-T-2: Figure of monthly plant loadings to the Niagara Falls WWTP for Total

Biochemical Oxygen Demand (TBOD), Total Suspended Solids (TSS), Total Kjeldahl Nitrogen
(TKN) and Total Phosphorus (TP), in kg/d, for the period 2021 to 2023..............oevmmiiiiiiiinnnnnns 10

Section: Niagara Falls WWTP — Table of Contents Page 3 of 47



Niagara Region Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

Niagara Falls Wastewater Collection System Annual Performance Report (NF-C)

T o 1= o] = 4
NF-C-1 Overview of the Niagara Falls WWTP Collection System...........ccccooeviiiiiiiiiiiiiceeeenn. 35
NF-C-2 Summary and Interpretation of Collection System Monitoring Data............................ 37

Monitoring of Pump Station Operations .............coooiiiiiiiiee e 37

Sanitary Sewer Closed-Circuit Television Inspection Program .............cooooiiiiiiiiiiiiiieiiinnnnn. 37

FIOW IMONIEOTINQ . ..ttt 38
NF-C-3 Summary of Operating Issues Encountered and Corrective Actions Taken ............... 38

Pump Stations and FOrcemains ..........oooo oo 38

Gravity TrUNK SEWETS........ccooeiiieii ettt e e e e e e e e et e e e e e e e e eeeeasanaeaaeeeeeeeenes 39
NF-C-4 Summary of Major Maintenance, Capital Projects and Pre-Authorized Alterations .... 39

Summary of Maintenance Carried out on Major Equipment..............cccooviiiiiiieiieeeeeeee, 39

Planned Capital UpGrades ...........uuuuiiiiiieieeeeeeee et e e e e e e e e e e e e e e e 40

Summary of Pre-Authorized Alterations Undertaken ... 40
NF-C-5 Summary of Calibration ACHVItIES ............ooiiiiiiiiiiiiiiie 40
NF-C-6 Summary of COmMPIaINTS........ccoiiiiiiiiiiiiiiiiieeeeeeee e 41
NF-C-7 Summary of Collection System Overflows and SpillS............ccoooviiiiiiiiiiiiiiiii 41

Collection System OVEIfIOWS ........coooeiiiiiiiiee e e e e e e e e 41

Collection SYStem SPIllS.........uiiii e e 45
NF-C-8 Summary of Efforts to Reduce WWTP Bypasses/Overflows and Collection System
L@ YT [0 46

Projects Undertaken to Reduce Bypasses or Overflows............cooooeiiiiiiiiinn e 46

Public Reporting of Bypasses and OVErfloWsS ................uuuiuiiiiiiiiiiiiiiiiiiiiiiiiiieiieeeieeeeeeees 47
List of Tables
Table NF-C-1- CCTV Program SUMMAIY .........ccoooiiiiiiieeieeeeeeeeee e 38
Table NF-C-2 - Summary of Calibration Activities Undertaken in the Niagara Falls Collection
RS £5 (= 1 PSRRI 40
Table NF-C-3: Summary of Collection System Overflow Events...........cccooevviiiieiiiiiiiee, 42
Table NF-C-4: Summary of Spills Occurring in the Niagara Falls Collection System .............. 45

List of Figures
Figure NF-C-1: Map of Niagara Falls WWTP Collection System...........cccccvvviiiiiiiiiiiiiiinnnnn. 36

Section: Niagara Falls WWTP — Table of Contents Page 4 of 47



Niagara Region — Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

NF-T-1 Wastewater Treatment Process Description

The Niagara Falls Wastewater Treatment Plant (WWTP) is located at 3450 Stanley Avenue in
the City of Niagara Falls and provides wastewater treatment to the City of Niagara Falls and
portions of the Town of Niagara-on-the-Lake (NOTL). The Niagara Falls WWTP is a class IV
treatment facility and has been designed to treat an average daily flow (ADF) of 68,300 cubic
meters per day (m?3/d). This facility can fully treat all flows up to 136,400 m3/d and provides
primary treatment for wet weather flows greater than 136,400 m3/d up to a maximum flow rate
of 205,000 m?/d.

The Niagara Falls WWTP operates under the following Ministry of Environment, Conservation
and Parks (MECP) Environmental Compliance Approvals (ECA):

Environmental Compliance Approval (Sewage):
e A-500-5110411564 Revision 1, issued August 22, 2021

Environmental Compliance Approval (Air):
e 6480-7ZUMEH, issued January 19, 2010

The Niagara Falls WWTP uses the following processes to treat wastewater:

e Imported Sewage Receiving

e Screening

e Raw Influent Pumping

e Grit Removal

e Flocculation

e Phosphorus Removal

e Primary Treatment

e Secondary Treatment (Rotating Biological Contactors and Settling)
e Disinfection (Chlorination and Dechlorination)

e Solids Handling — sludge digestion, dewatering and transportation

Imported Sewage Receiving Station: To provide service to Niagara Region residents outside
the wastewater servicing area, the Niagara Falls WWTP accepts Hauled Sewage from
commercial haulers and recreational vehicle holding tanks. Receiving stations are situated to
ensure all hauled sewage receives full treatment.

Screening: Mechanically cleaned screens remove rags and large debris that could harm
pumps and process equipment. Screenings are sent for disposal in landfill.

Raw Influent Pumping: Screened wastewater enters a wet well, equipped with raw sewage
pumps. The wet well provides a low point for the collection system to discharge. The raw
sewage pumps then lift the wastewater from the well (low point) to the beginning of the

Section: Niagara Falls WWTP — Treatment (NF-T) Page 5 of 47



Niagara Region — Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

treatment process (high point) to allow the remainder of the treatment process to occur by
gravity.

The Niagara Falls WWTP is equipped to pump all wastewater received up to 205,000 m3/d.
During wet weather events, high flows above 205,000 m3/d will back up in the incoming sewer
and discharge directly to the Queenston-Chippawa Power Canal. This is called a Plant
Overflow.

Grit Removal: Grit tanks equipped with coarse bubble diffusers are used to remove grit from
wastewater. Heavy suspended material in the wastewater such as sand and small stones (grit)
is settled to the bottom of the tanks while lighter organic particles are kept in suspension and
passed through the tanks for further treatment. The grit removed is dewatered for landfill
disposal.

Flocculation: Polymer and coagulant is added to the wastewater and mixed in flocculation
tanks. Flocculation brings small solids together into larger bunches. The larger bunches of
solids are heavier and improve settling in the downstream primary clarifiers.

Primary Treatment: Primary clarifiers are large tanks that allow the incoming wastewater to
slow down. The slower speed allows heavier solids to fall from the wastewater to the bottom of
the tank. Sludge collected at the bottom of the primary clarifiers is removed and sent to the
solids handling process.

For flows less than 136,400 m?%/day, the effluent from the primary clarifiers flows to the
secondary treatment process for full treatment, disinfection and dechlorination. Flows greater
then 136,400 m3/d will bypass the secondary treatment system and disinfection/dechlorination
system and flow to the OPG canal. This is called a secondary overflow.

Secondary Treatment:

Rotating Biological Contactors (RBCs): A shaft with multiple large round discs stacked close
together are slowly rotated into a shallow tank of wastewater. Microorganisms (or “bugs”) grow
on the discs and remove dissolved and suspended organics and nutrients when in contact with
the wastewater. While the portions of the disc are exposed to the air, the microorganisms get
the oxygen they need to remain healthy.

Coagulation and Phosphorus Removal: A polymer and metal salt solution, ferric chloride, is
added to assist with phosphorus removal and solids settling in the secondary clarifiers.

Secondary Clarifiers: Secondary clarifiers receive effluent from the RBCs which separates the
remaining solids. Solids settle as waste sludge on the bottom of the clarifier while a clean
effluent overflows from the clarifiers to be disinfected and discharged to the environment. The
waste sludge collected on the bottom of the clarifier is pumped to the solids handling process
for anaerobic digestion.

Section: Niagara Falls WWTP — Treatment (NF-T) Page 6 of 47



Niagara Region — Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

Disinfection (chlorination/dechlorination):

Chlorine in the form of liquid sodium hypochlorite is added into the effluent stream for
pathogen control from April 1 to October 31 each year. Adequate contact time is provided by
the chlorine contact chamber. As chlorine can be toxic to aquatic species, disinfected effluent
is dechlorinated with a sodium bisulphite solution before being discharged to the Queenston-
Chippawa Power Canal.

Solids Handling:

Anaerobic Digestion: Sludge from the primary and secondary clarifiers is directed to primary
anaerobic digesters, which overflow into a secondary digester for thickening. Anaerobic
digestion allows a further breakdown of pollutants and pathogens in the collected sludge. The
digested sludge is stored for further dewatering.

Dewatering: Digested sludge is mixed with a polymer and processed through a centrifuge. A
centrifuge spins the sludge at a high rate of speed to separate the solids from the liquid
portion. Centrifuging produces a dewatered cake material which is transported from site for
further processing into a pelletized fertilizer. The liquid portion, or centrate, is normally returned
to the liquid treatment process for full treatment and discharge to the environment.

NF-T-2 Review of Plant Flows, Influent and Imported
Sewage Sampling and Monitoring

Review of 2023 Plant Flows

Table NF-T-1 below outlines the volume of sewage treated at the Niagara Falls WWTP during
the reporting year. It also outlines how much Imported Sewage was received at site for
treatment.

Table NF-T-1: Table of Niagara Falls WWTP Treated and Imported Sewage Flows

Flow Statistic Value

Design Average Daily Flow (ML/d) 68.300
Design Peak Flow Rate - Dry Weather (ML/d) 136.400
Design Peak Flow Rate - Wet Weather (ML/d) 205.000
Total Volume Processed (ML) 15,659.076
Annual Average Daily Flow (MLD) 42.902

% Annual Average Daily Flow Utilization 63%

% Increase/Decrease over prior year 8%
Volume Imported Sewage Received (ML) 0.383

% Increase/Decrease Imported Sewage over prior year 62%

Section: Niagara Falls WWTP — Treatment (NF-T) Page 7 of 47



Niagara Region — Niagara Falls Wastewater System
2023 Annual Performance and Summary Report - Treatment

Flow Statistic Value
Imported Sewage as % of Flow 0.00%

Reviewing the treated flows in 2023, it was observed that, on average, the plant is utilizing
63% of its design Average Daily Flow. This indicates that the facility has hydraulic capacity to
meet the needs of the collection system with room for additional future flows that may be
added from development. Where the average becomes greater than 80%, plant expansion
should be considered.

Daily flows to the plant were reviewed. In 2023, there were 28 instances where the flow to the
plant was greater than the design Average Daily Flow, amounting to approximately 8% of the
year. These instances occurred during times of wet weather or heavy snow melt. The Niagara
Falls WWTP collection system receives flow from a portion of combined sewers and is